
 
  

 

Appendix A 

Intergovernmental Agreement Between 
PIIC and the City of Pine Island  



Document No. A1597600 
OFFICE OF THE COUNTY RECORDER 
OLMSTED COUNTY, MN 

I hereby certify that this document was filed 
in this office on 12-13-2023 at 12:31 PM 

MARY BLAIR-HOEFT - DIR. PROPERTY RECORDS/LICENSING 

Fee Amount: $46.00 by deputy: ms 

INTERGOVERNMENTAL AGREEMENT 
BETWEEN THE PRAIRIE ISLAND INDIAN COMMUNITY 

AND 
THE CITY OF PINE ISLAND 

This Intergovernmental Agreement ("Agreement'~ is made and entered into on November 29, 
2023 (the "Effective Date"), between the Prairie Island Indian Community of Minnesota 
(" Tribe"), and the City of Pine Island ("City"), and collectively as the "Parties." 
[...]
systems. These primary standards and treatment techniques protect public health by limiting the levels of 
contaminants in drinking water. For the constituents which were sampled, none of the contaminants detected 
exceeded the National Primary Drinking Water Regulations. However, data was not available for every contaminant 
which has a Primary Drinking Water Standard, such as nitrates, selenium, and total coliforms. More sampling is needed 
to determine the treatment levels necessary for an on-site potable water system.  

The existing potable water system within the entirety of Elk Run consists of two wells within the “Other Land Held in 
Fee by PIIC” at the farmstead site located off of White Pines Avenue NE. Potable water is supplied by an underground 
aquifer approximately 200 to 400 feet below ground surface. According to well log reports, these wells pump water 
at 50 gallons per minute (gpm).2,3 Currently there is no onsite water treatment infrastructure. For underground 
utilities, there is approximately 1.2 miles of existing 12-inch water utility pipe infrastructure within the Project 
property boundary located in the northwest quadrant, as shown in Figure 4. The material of the pipe is unknown. If 
the pipe meets Ten State Standards and can manage anticipated water demands, it could potentially be used in the 
future development.4 

2.1.2 Off-site Water Supply Conditions 
The City of Pine Island has provided information and documentation regarding the City’s existing capacity to supply 
potable water to the developments at the Project in the short-term (0-6 years; 2024-2029). An intergovernmental 
agreement between PIIC and the City of Pine Island was signed by both parties effective as of November 29th, 2023, 
that will facilitate the water and wastewater partnership between the City and PIIC. The City of Pine Island has stated 
that it has the current capacity to supply and treat up to 70,000 gallons per day (gpd) of residential water, along with 
40,000 gpd of nonresidential water sources.  

There are two municipal wells and two elevated storage tanks in the city of Pine Island that provide water for the City. 
According to the City of Pine Island’s 2023 Drinking Water Report, city obtains water from a groundwater source 
consisting of two wells ranging from 452 to 555 feet deep which draw water from the Prairie Du Chien-Jordan and 
Jordan aquifers.5 The well log and boring reports for these two wells are shown in EXHIBIT C.  

 
1 (Minnesota Pollution Control Agency, 2024) 
2 (Minnesota Department of Health, 2016) 
3 (Minnesota Department of Health, 2014) 
4 (Great Lakes-Upper Mississippi River Board of State and Provincial Public Health and Environmental Managers, 
2014) 
5 (City of Pine Island, 2023) 



 

PIIC – North Elk Run Community Development Project: Water/Wastewater Technical Study 
July 2024 8 

According to information provided by the city of Pine Island, the average daily water usage in the city is 0.30 MGD and 
the total capacity is 0.70 MGD. The city is anticipating a 5% increase in water usage every year. Historical water usage 
data is publicly available via by the Minnesota Department of Natural Resources Water Appropriations Permit Program 
website. Based on available data, the city of Pine Island’s water usage from 2012 to 2022 ranges from 100.2 million 
gallons per year to 123.3 million gallons per year.6 The city of Pine Island’s historical water usage is shown in more 
detail in Figure 3 and Table 3. 

For future infrastructure improvements, there are currently no defined water supply projects at this time. The city 
does not have any projects listed on the Minnesota Department of Health’s 2024 Drinking Water Revolving Fund 
Project Priority List (PPL).7 According to information provided by the city of Pine Island, they are anticipating a 
potential need for a new well and elevated water tank in the next 5 to 10 years, depending on demands.  

Table 2: Table of Detected Regulated Contaminants in the Prairie Du Chien Aquifer in Monitoring Wells Near Oronoco 

Substance 
Date Highest 

Level was 
Detected 

Highest Level 
Detected 
(mg/L) * 

National Primary 
Drinking Water 

Regulation (mg/L) 
1,1,1,2-Tetrachloroethane 6/11/2012 < 0.0003 0.2 
1,1,1-Trichloroethane 6/11/2012 < 0.0004 0.005 
1,1-Dichloroethane 6/11/2012 0.0017 0.007 
1,2,4-Trichlorobenzene 6/11/2012 < 0.0003 0.07 
1,2-Dibromo-3-chloropropane 6/11/2012 < 0.0007 0.0002 
1,2-Dichloroethane 6/11/2012 < 0.0003 0.005 
1,2-Dichloropropane 6/11/2012 0.0013 0.005 
Arsenic 7/27/2000 0.0034 0.01 
Benzene 6/11/2012 < 0.0003 0.005 
Cadmium 7/24/2001 < 0.0002 0.005 
Carbon tetrachloride 6/11/2012 < 0.0003 0.005 
Chlorobenzene 6/11/2012 < 0.0003 0.1 
Chromium 7/24/2001 < 0.002 0.1 
Ethylbenzene 6/11/2012 < 0.0003 0.7 
Mercury 7/25/2003 < 0.00013 0.002 
o-Dichlorobenzene 6/11/2012 < 0.0003 0.6 
Styrene 6/11/2012 < 0.0003 0.1 
Tetrachloroethylene 6/11/2012 0.0017 0.005 
Toluene 6/11/2012 < 0.0003 1 
trans-1,2-Dichloroethylene 6/11/2012 < 0.0003 0.1 
Trichloroethylene 6/11/2012 0.001 0.005 
Vinyl chloride 6/11/2012 < 0.0003 0.002 
Xylene 7/25/1994 0.0023 10 
* Data was obtained from groundwater monitoring wells in the aquifer (Minnesota 
Pollution Control Agency, 2024). 

  

 
6 (Minnesota Department of Natural Resources, 2023) 
7 (Minnesota Department of Health, 2023) 



 

PIIC – North Elk Run Community Development Project: Water/Wastewater Technical Study 
July 2024 9 

Figure 3: City of Pine Island Historical Water Usage 

 

Table 3: City of Pine Island Historical Water Usage 

Year 
Water Demand (Million Gallons per Year) 

Jordan Aquifer 
Prairie du Chien-St  
Lawrence Aquifer 

Total 

2022 49.0 73.5 122.5 
2021 39.6 83.7 123.3 
2020 49.9 56.9 106.7 
2019 32.9 67.3 100.2 
2018 68.6 32.8 101.3 
2017 46.2 65.8 112.0 
2016 41.5 59.1 100.6 
2015 42.2 61.9 104.1 
2014 44.0 64.1 108.1 
2013 46.9 69.4 116.2 
2012 54.9 47.0 102.0 
2011 57.5 48.0 105.6 
2010 74.1 27.3 101.4 
2009 44.4 134.4 178.8 
2008 0.3 112.9 113.3 
2007 7.1 112.1 119.2 
2006 0.0 117.2 117.2 
2005 0.4 118.1 118.6 
2004 0.2 109.8 110.0 
2003 0.2 139.2 139.4 
2002 0.2 101.2 101.4 
2001 0.0 100.0 100.0 
2000 0.1 94.0 94.1 

 

0.0

20.0

40.0

60.0

80.0

100.0

120.0

140.0

160.0

180.0

200.0

City of Pine Island Historical Water Usage

Water Demand (Million
Gallons per Year)



 

PIIC – North Elk Run Community Development Project: Water/Wastewater Technical Study 
July 2024 10 

2.2   Ex ist ing  Wastewater  Treatment  Condit ions   
Three alternatives were identified for wastewater treatment: subsurface treatment system (septic and drain field), an 
on-site alternative consisting of a mechanical wastewater treatment facility (surface discharge), and an off-site 
alternative consisting of connecting the Project to the City of Pine Island’s existing sewer system. 

2.2.1 On-site Wastewater Treatment Conditions 
The only known existing wastewater treatment in near proximity to the Project is a potential septic system at the Elk 
Run farmstead site, located with the Other Land Owned in Fee by PIIC. This septic system is likely designed for a single 
residential property and cannot be used in future developments. There is also a wastewater collection system located 
within the same 1.2 miles of the potable water pipe utility easements, running parallel to that piping system, as shown 
in Figure 4. The size and material of the pipe is unknown. If the pipe meets Ten State Standards and can manage 
anticipated wastewater demands, it could potentially be used in the future development. 

2.2.2 Off-site Wastewater Treatment Conditions 
The City of Pine Island has provided information and documentation regarding the City’s existing capacity to treat 
wastewater generated from proposed development of the Project in the short-term (0-6 years; 2024-2029). An 
intergovernmental agreement between PIIC and the City of Pine Island was signed by both parties effective as of 
November 29th, 2023, that will facilitate the water and wastewater partnership between the City and PIIC. The City of 
Pine Island has stated that it has the current capacity to treat up to 70,000 gallons per day (gpd) of residential 
wastewater, along with 40,000 gpd of nonresidential wastewater sources.  

The facility description and design loadings for the City of Pine Island’s wastewater treatment facility were obtained 
from Minnesota Pollution Control Agency website “What’s in My Neighborhood.” City of Pine Island wastewater 
treatment facility (NPDES Permit No. MN0024511) discharges continuously to the Middle Fork of Zumbro River and 
has effluent limits for carbonaceous biological oxygen demand (CBOD), CBOD percent removal, fecal coliform, pH, 
phosphorus, total suspended solids (TSS), TSS percent removal, and total residual chlorine.8,9 This permit became 
effective on April 1, 2023, and was issued by the state of Minnesota.   

The facility consists of a mechanical bar screen, Parshall flume for influent flow, lift pumps, aerated grit tank, four 
primary clarifiers, two activated sludge basins, ferric chloride feed system for phosphorus removal, three final 
clarifiers, Parshall flume for effluent flow, chlorine contact tank, de-chlorination facilities, a waste activated sludge 
storage tank, a heated primary anaerobic digester, a secondary anaerobic digester, two sludge storage tanks, and land 
application of biosolids. This facility has a pretreatment agreement with the Significant Industrial User, Land O’Lakes, 
Inc., located in Pine Island, Minnesota. The City of Pine Island’s wastewater treatment facility (WWTF) is designed to 
treat an average wet weather (AWW) flow of 705,000 gallons per day (gpd) (0.705 MGD), and a 5-day carbonaceous 
biochemical oxygen demand (CBOD5) of 230 milligrams per liter (mg/L).10  

The city of Pine Island wastewater treatment facility discharge monitoring report (DMR) data is publicly available 
through the EPA’s Enforcement and Compliance History Online (ECHO) website. Based on data the city reported from 
to EPA from April 2023 through April 2024, the city’s median monthly average flow rate for influent was 0.250 MGD, 
for effluent 0.241 MGD. For more information, see Table 4 below. Based on information provided by the city of Pine 
Island, their average daily flow typically ranges from 0.35 MGD to 0.40 MGD, and the capacity of the facility is 
approximately 0.75 MGD. The City is anticipating an approximate 5% increase in wastewater demand per year over 
the next 10 years. 

 
8 (U.S. Environmental Protection Agency, 2024a) 
9 (U.S. Environmental Protection Agency, 2024b) 
10 (Minnesota Pollution Control Agency, 2023) 



 

PIIC – North Elk Run Community Development Project: Water/Wastewater Technical Study 
July 2024 11 

For future infrastructure plans, the regional community is proposing to create a new regional sanitary district to serve 
the communities of Goodhue, Pine Island, Wanamingo, Zumbrota, and the Prairie Island Indian Community. As part 
of this, a new wastewater facility will be built near the City of Zumbrota, with an estimated project cost of 
$48,000,000.11,12 According to the Minnesota Pollution Control Agency’s 2024 Clean Water Project Priority List (PPL), 
the city of Pine Island is proposing to rehabilitate their wastewater collection system, with an estimated project cost 
of $1,268,000.13 For the city of Pine Island wastewater treatment facility, the city states that there may be minor 
repairs to the existing facility, but no major capital projects or upgrades are currently planned. 

Table 4: Pine Island Wastewater Treatment Facility Flow Rate Data 

Monitoring Period 
Date 

Effluent Flow Rate Influent Flow Rate 
Monthly Average 

(MGD) 
Monthly 

Maximum (MGD) 
Monthly Average 

(MGD) 
Monthly 

Maximum (MGD) 
Discharge Monitoring Report Data 
Apr 2023 0.424 0.485 0.438 0.489 
May 2023 0.425 0.56 0.44 0.596 
Jun 2023 0.327 0.402 0.336 0.411 
Jul 2023 0.264 0.312 0.271 0.328 
Aug 2023 0.246 0.292 0.267 0.316 
Sep 2023 0.241 0.318 0.246 0.287 
Oct 2023 0.241 0.33 0.254 0.347 
Nov 2023 0.238 0.379 0.244 0.274 
Dec 2023 0.232 0.339 0.239 0.285 
Jan 2024 0.25 0.293 0.235 0.275 
Feb 2024 0.234 0.336 0.229 0.265 
Mar 2024 0.226 0.288 0.237 0.301 
Apr 2024 0.241 0.28 0.25 0.285 
Summary Statistics 
Count 13 13 13 13 
Minimum 0.226 0.28 0.229 0.265 
Maximum 0.425 0.56 0.44 0.596 
Average 0.276 0.355 0.284 0.343 
50th percentile 0.241 0.330 0.250 0.301 
80th percentile 0.302 0.393 0.310 0.385 
Standard Deviation 0.071 0.084 0.074 0.099 

 

 

 
11 (Minnesota State Legislature, 2023) 
12 (Minnesota State Legislature, 2024) 
13 (Minnesota Pollution Control Agency, 2023) 



 

PIIC – North Elk Run Community Development Project: Water/Wastewater Technical Study 
July 2024 12 

Figure 4: Elk Run Vicinity Existing Utility Infrastructure Map 



 

PIIC – North Elk Run Community Development Project: Water/Wastewater Technical Study 
July 2024 13 

3.   WATER SUPPLY ASSESSMENT  

3.1   Water  Supply  Demands  
The Project analysis and proposed land use plan is based on a full buildout year of 2027 to allow demonstration of the 
final long-term build-out of the preferred proposed land use plan for the Project, while also addressing the most 
critical needs in the short-term.  

Based on the Ten States Standards and Minnesota regulations, the following is the estimated water demand for 
Residential Units, based on 2027 full year buildout (includes single and multi-family units) calculated for the Project.14 

» Residential – 128,333 gpd total 

The total water demand for residential units at full buildout year 2027 is 128,333 gpd, assuming 10% water loss. The 
estimated water demand for community facilities at buildout year 2027 is 10,039 gpd, assuming 10% water loss. See 
Table 5 for more information.  

For both residential and community facilities combined at buildout year 2027, the estimated average day water 
demand is 138,372 gpd (0.14 MGD), assuming 10% water loss. The estimated maximum day water demand is 276,746 
gpd (0.28 MGD), which was calculated by doubling the average day water demand. The peak hourly water demand is 
384 gpm, assuming a peaking factor of 4 on the average day demand. See Table 3 for more information. 

Based on the International Fire Code, the water distribution system must be able to provide buildings a fire flow of 
1,500 gpm for 2 hours.15 Thus, a water storage facility will need to supply both the maximum day water demands,  
and the required fire flow, for the Project facilities.  

 

 

 

  

 
14 (Great Lakes-Upper Mississippi River Board of State and Provincial Public Health and Environmental Managers, 
2012) 
15 (International Code Council, 2017) 



 

PIIC – North Elk Run Community Development Project: Water/Wastewater Technical Study 
July 2024 14 

Table 5: The Project Estimated Water and Wastewater Usage 

Full Buildout Year 2027 - Project Estimated Water / Wastewater Use 

RESIDENTIAL UNITS    # Units 
Customers / 

Day 
*gal/unit/day GPD 

Single family 154 5 500 77,000 
Mutifamily Duplex 70 4 400 28,000 

Mutifamily Assisted Living Facility 30 30 350 10,500 
TOTAL 254 39 1,250 115,500 

*gal/unit/day calculated at 100 gpd per customer 

RESIDENTIAL UNITS ESTIMATE  

Wastewater gpd           115,500  
 *Water gpd           128,333  

*10% water lost not going into 
sewer 

 
TRIBAL COMMUNITY FACILITIES Customers/Day gal/unit/day GPD 

Public Safety Building 
# of Employees 20 15 300 

Customers/Public Visitors (avg. / day) 50 2 100 
Public Works / Maintenance Building 

# of Employees 10 15 150 
Customers/Public Visitors (avg. / day) 5 2 10 

Convenience + Fast Food w/ Drive Thru (no fuel) 
# of Employees 10 15 150 

Customers/Public Visitors (avg. / day) 1000 5 5,000 
Grocery / Coop 

# of Employees 10 15 150 
Customers/Public Visitors (avg. / day) 500 2 1,000 

Bison Maintenance Facility 
# of Employees 5 15 75 

Customers/Public Visitors (avg. / day) 10 2 20 
Administrative Building 

Employee 55 15 825 
Customers/Public Visitors (avg. / day) 50 2 100 